
 
Report Date: 4/13/2022 3:42 PM
Test: 3 Point Bend - ROLAGS
Batch: Windshield Repair Test
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Test Results

 

 
 

Specimen ID Date Time Type Width
RainX DIY chip
1_02192022_101124 2/19/2022 10:11 AM 3 pt. Bend 7.0in

RainX DIY chip
2a_02192022_101518 2/19/2022 10:15 AM 3 pt. Bend 7.0in

RainX DIY chip
3_02192022_101831 2/19/2022 10:18 AM 3 pt. Bend 7.0in

Specimen ID Depth Span Length

RainX DIY chip 1_02192022_101124 0.250in 9.842in

RainX DIY chip 2a_02192022_101518 0.250in 9.842in

RainX DIY chip 3_02192022_101831 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

RainX DIY chip 1_02192022_101124 278.030 14.542
RainX DIY chip 2a_02192022_101518 366.150 19.151
RainX DIY chip 3_02192022_101831 259.722 13.584




